
1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

Sc
hu

tz
ve

rm
er

k 
IS
O 

16
01
6 

be
ac

ht
en

Re
fe

r 
to

 p
ro

te
ct

io
n 

no
tic

e 
IS
O 

16
01

6

No

replacement,

please ask your

local dealer

Spare parts

No. Item-Number Description Package
unit

1 19011401 8"/5 2,3 mm C steel hoop 1
1 19011301 10"/6 2,3 mm C steel hoop 1
1 19005201 12"/6 2,3 mm C steel hoop 1
1 19005301 13"/6 2,3 mm C steel hoop 1
2 19008701 Single lug C MIG with washer 1
2.a 19027201 Washer for Single lug MIG 2
2.b 19026901 Torx screw 5x13mm black 20
3 19025501 T-rod C 12-24 UNC x 55 mm square 6
3.a 19045201 Washer polyamide 10x2mm black 20
4 19039801 H-Bar TAR 8" x 7" 1
4 19057901 H-Bar TAR 10" x 7.75" 1
4 19058001 H-Bar TAR 12" x 8.5" 1
4 19058101 H-Bar TAR 13" x 9.25" 1
4.a 19036101 Prism clamp TT MIG, 2 hole 1
4.b 19026601 Wing nut M8 with washer MIG 1
4.c 19027001 Torx screw 5x16mm black 20
4.d 19040501 Flat head screw M6x16mm for H-Bar 1
4.e 19026501 APS rubber for H-Bar 2
5 19058201 Badge Momentum Beech with screws 1
5 19058301 Badge Momentum Birch with screws 1
5 19058101 Badge Momentum Maple with screws 1

1

2

3

3.a

2.a

2.b

5

4
4.a

4.b

4.d 4.e

Momentum Series

Tom Tom

September 2025

4.c

MT 08x07 TT

MT 10x7,75 TT

MT 12x8,5 TT

MT 13x9,25 TT


